Table & Cabinet Parts List

Index No. Part No. Description Size Qty
Lo, JTAS10-1............. LOCK KNOD ... 1
2, JTAS10-2.....ceenneee. Miter Gauge BOY .......c.uuiiiiiiiiiieei e 1
C T TS-1540031 ............ HEX NUL. ... e M5, 3
S JTAS10-4................ 0T 01 =T PP 1
5. JTAS10-5............e. SEOP LINK e 1
B TS-1521011 ............ Socket Set SCreW ......c.uvveviiiiiiiiiiineee e, MAXA (oo, 1
T, JTAS10-7 ..covneeennnnn Special Pin.....oooiii M3X6 ..ooevieiiiieiiieeenn, 1
< T TS-2205201 ............ HEeX Cap SCreW .......uviieiiiiieiiee e M5X20......cceviieiiieennne. 3
(S T JTAS10-9................ LT 0 Lo T T P 1
10............ JTAS10-10.............. GUIdE WASKET ... 1
1. JTAS10-11.............. Flat Head SCreW .......cocoviiiiiiiiiiieciiecc e, MBX8 ...ovniiiiiiiean 1
................ JTAS10-MG ............Miter Gauge Assembly (HL1-11) ......cc.oeeeriiiiiiiiiiiieiiiieeeeeei e L
12, TS-0267041 ............ Socket Set SCreW .........vveviiiiiieiiiin e, 1/4-20x3/8.......ccveveen. 6
13 JTAS10L-13N.......... TaAbBIE INSEIT ... e 1
13A.......... 708097.....cccccvnneenn. Dado Insert - (Optional ACCESSOIY) ...cvuuiiiiiieiiieeie e e e e e 1
14........... JTAS10L-14WN....... TADIE e e 1
15, JTAS10L-15WN....... EXCENSION WINQG ..o e e 2
18...ccen.... TS-0061051 ............ HEX Cap SCreW .. .ccvviviviiiiii e e 7/16-14x1-1/2.............. 6
19............ TS-0720101 ............ Lock Washer .......cccovvviiiiiiie e 4 6
20, TS-0680051 ............ Flat Washer...........coovviiiii e 4 10
22 i, JTAS10-22W ........... SWItCH PIAtE ...cee e 1
23 . JTAS10-23............... Magnetic SWItCh ..........cociiiiiiii e 3HP, 230V, 1 Ph......... 1
................ JTAS10-23A............Magnetic Switch................ccceeeeevvieeeevevnnneennn . BHP, 230V, 3 Ph.LLLl L
................ JTAS10-23B............Magnetic Switch...................ceeeevvveevevvvnnnnnnnn . BHP, 460V, 3 Ph..llll L
................ JTAS12-23..............Magnetic Switch* .................c.oeevceevevveveneeenn . BHP, 1 Ph, 230Vl L
24............ TS-081C052............ Pan Head SCrew..........c.coovevviiiiieviiiiiieciieneeeeeen #10-24x3/4.......uu.. 1
26............ JTAS10-26.............. Strain Relief BUSHING .....ooviiiii e 2
27 . JTAS10-27 .............. Strain Relief BUSHING ....covviiii e 2
28..ccni. JTAS10-28............... LI RS T =R M5X10.....ccvveiieiinnnns 10
29, JTAS10-29.............. COrd PIALE ... 1
30............ JTAS10L-30N.......... Identification PIate ..........oovie i 1
CH I JTAS10DX-31 ......... Power Cord (SWItCh t0 MOLOK) .......iiiiiiiieeiii e 1
32, JTAS10DX-32 ......... [0 1T S o o R 1
33, JTAS10-33.............. POWEr COrd SIBEVE ... e 1
3., JTAS10L-34 ............ THE SCAIE ...eve e e 1
35 . JTAS10-35.............. Warning Label ... ..o 1
36 JTAS10-36............... 0 | - Vo T PPN 1
IC1S T JTAS10L-38WN....... CaDINEL .. e 1
39, TS-1482101 ............ HEX Cap SCIrEW ...ccvvviiiiiiiieeeiiii e MBX50......cieviiiiiieiennnn, 1
40............ TS-0680021 ............ Flat Washer..........ccooivviiiii e, S 2
41............ JTAS10-41 .............. L o] 111 1
42............ JTAS10-42.............. 0T T 1 1 1
43............ JTAS10L-43WN....... o) (o ] GO0 = 1
44............ TS-1540021 ............ Nylon Insert Lock NUL...........ccoiviviiiiniiiiiiinnecen, MG, 1
45............ JTAS10-45.............. HaNAIE .. e 1
47 ............ TS-0210011 ............ Socket Head Cap SCrew .........ocoevvvveviiineeennnnnn. 7/16-14x3/4 ................ 4
48............ TS-0680011 ............ Flat Washer..........ccoovoviiiniiii e, T 2
49............ JTAS10L-49WN....... LOWET PANEL ... 1
50...ccccunn. JTAS10L-50N.......... DUSt HOSE AQAPLET ....iieiiiceeei et 1
5l JTAS10-52W ........... SWILCh Brace Kit ** ... 1
52, TS-081C062............ SCIBW vttt #10-24X1 ..ouieiiiiiens 1
53, TS-0560071 ............ HEX NUL. ... #10-24 ..o, 1
54............ TS-0733031 ............ Star Washer .........ooveviiiiieiiec e 1 O 1
55, JTAS10L-55 ............ HOOK .. 2
56..ccc....... TS-0680021 ............ Flat Washer...........coovviiiiiii e V4. i, 6
57, TS-0720071 ............ LoCk Washer .......cccovviiiiiiiie e VA i, 6



58, TS-0207031 ............ Socket Head Cap SCrew ........ccocevnveivnieiinneennnnnnn. 1/4-20x5/8......cceuneen. 6

59, JTAS10L-59 ............ [ (010 T 1
60............ TS-0561011 ............ HEX NUL....oeieiiei e 1/4-20 ..., 6
61............ JTAS10L-61 ............ [ [Tt (o= 1 I =70 1
62..ccu.n.... JTAS10L-62 ............ [0 = 11T 1
63, JTAS10L-63 ............ [ =100 | 1
64............ TS-1550031 ............ Flat Washer.........oooiiieee e M5 . 2
65...cccvens TS-0720051 ............ LOCK WaASKhEN ...ceoviiii e H10 i 2
66............ TS-081C032............ Pan Head SCreW.........ocovvviieiiieieiee e, #10-24x1/2 ......cu.en.. 2

* 10" saws with 5HP, 1Ph motor uses these parts.
** Switch Brace kit contains bracket, screw, nut, star washer, and 8mm hex wrench.
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Trunnion & Motor Parts List

Index No. Part No. Description Size Qty
101.......... JTAS10L-101 .......... ATDOT NUL L. 1
102.......... JTAS10-102 ............ ArDOr FIANGE ..o 1
104 .......... JTAS10L-104N........ Arbor With FIANGE ......enie e 1
105.......... JTAS10-105............ KBY e MS5X44.......cccviiinnns 2
106.......... BB-6203ZZ.............. Ball BEAING......ccvvvuiiiiiieeieiiiiiiiae e 6203ZZ .....ccevveiinn 2
107.......... JTAS10-107 ............ WaVe WaShET .......coiiiiii e 4
108.......... JTAS10-108 ............ Rear Bearing Load SPaCET ........ocvvuuieiiiiiiii i 2
108-1....... JTAS10DX-108........ Front Bearing LOAd SPaCET........ccuuiiiiiieiiiieiiiieee e e e e e e 1
109.......... TS-0267041 ............ Socket Set SCreW ........vvvviiiiiiieiieeei e 1/4-20x3/8......c.cccun.... 10
110.......... JTAS10-110N.......... ArDOr PUIIBY ... e 1
111 ... TS-0209081 ............ Socket Head Cap SCrew ........cocevnveivieiinneennnnnnn. 3/8-16x1-3/4............... 1
112.......... JTAS10DX-112........ KBY e 1/4x1U4x45 ................. 1
113.......... TS-0720091 ............ LOCK WaSher ........ovviiiiiiiiiiii e 3B 10
114.......... JTAS10DX-114........ ATDON BIACKET ...t 1
115.......... JTAS10-115 ............ SPANNET NUL ..o 1
116.......... JTAS10L-116 .......... N | U B8 i 1
117.......... JTAS10-117 ............ SPriNG PiN oo MBX50.....e i 1
118.......... JTAS10-118 ............ KBY et 1/4x1/4x2-5/16............ 1
119.......... TS-0680051 ............ Flat Washer...........ccooviieiiiii e TIL6 e, 2
120.......... TS-0091031 ............ HEX Cap SCreW .....cvuviiiiiiiiieiieee e 7/16-14X1 ..., 2
121.......... JTAS10DX-121........ S 3T 1 P 1
122.......... JTAS10-122 ............ MOLOF BraCKEL. ......coeeeei e e 1
123.......... JTAS10-123 ............ PN e 1
124.......... JTAS10-124 ............ SPING ClP et e 2
125.......... JTAS10L-125N........ POy V-Belt ..o 2600 ..o 1
126.......... JTAS10DX-126........ Motor Mounting BracCKet ............oceeuuiiiiiiiiieci e 1
127.......... JTAS10-127N.......... 1Y o] o g = U1 U 1
128.......... TS-0680031 ............ Flat Washer...........ccooviiiiiiiiii e 5/16 i, 10
129.......... TS-0720081 ............ LoCk WaSher ........uuviiiiiiiiiiiii e 5/16 .. 9
130.......... TS-0081031 ............ HEX Cap SCreW .. cccvviiiiiiiiievieee e e 5/16-18x3/4................ 4
131.......... JTAS10DX-131N...... MOTOT .. 3HP, 1Ph, 230V only...1
................ JTAS10DX-131C .....MOtOF......oeeveieiiiieeiiieeiieeeie e eeeieeeeeeeeeeeeen 2. DHP, 1PH, 230V 0nly... 1
................ JTAS10DX-131A .....MOOF ....uutiieiiiiiiiiiiii e e eeeeeiiiieee e e e eeeeeneeennn. .. DHP, 3Ph, 230/460V ... 1
................ JTAS10DX-131CS...Centrifugal Switch Assembly (not Shown) ..........c.cccccoviiiiiiiiniiiieinnnl 1
................ JTAS10-131D..........Fan Cover (N0t SNOWN)........ccuiiiiiiiiiii e e e e eeeen L
................ JTAS10-131F ..........Motor Fan (N0t SNOWN) ........cccuiiiiiiiiiiierin e ee e e e e e eeeen L
................ C-600125.................Start Capacitor (not shown) ...............................3HP, 1IPh motor..........1
................ C-040250................Run Capacitor (not shown)................................3HP, IPh motor..........1
................ JTAS10-1315B........Start Capacitor (not shown)...............................5HP, IPh motor..........1
................ JTAS10-1315A.........Run Capacitor (not shown)................................5HP, IPh motor..........1
132.......... TS-0209071 ............ Socket Head Cap SCrew .......cceevvvvvvvvevinneninnen, 3/8-16x1-1/2............... 6
133.......... JTAS10DX-133........ Rear Trunnion BraCket ............uuiiiiioiiiii e 1
134.......... TS-0561031 ............ HEX NUL. ..o 3/8-16.ccciiiieiiiieiins 5
135.......... TS-0209051 ............ Socket Head Cap SCrew ..........ccevvvvevevineeinnnnnn. 3/8-16X1....ccuvnaeeinnnn. 4
136.......... JTAS10-136 ............ SPriNG PiN oo MBX25....uuiiieiiiiiiiiinns 4
137 TS-0561081 ............ HEX NUL. ... 3/4-10 .o 1
138.......... JTAS10-138 ............ FIDEr Washer........oovviii e 4
139.......... JTAS10DX-139........ == L I 4V o1 0T o 1
140.......... JTAS10-140 ............ ReAr BUSHING ... 2
140-1....... JTAS10DX-140........ Front BUSHING .......uuuiiieiii et e e 1
141.......... JTAS10DX-141........ Y 0K ettt e e 1
142.......... TS-0270011 ............ SOoCKet Set SCreW ......cocvvvvviiiiiieeeieeiiii e 5/16-18x1/4................ 4
143.......... JTAS10-143 ............ COlIAT e 2
144.......... JTAS10DX-144........ S T 1 1
145.......... JTAS10-145 ............ SPriNG Pin oo MB5X30...eeeieeeeiieeiiiines 2
146.......... JTAS10-146 ............ Worm (Left thread)........ooun i 2
146-1....... JTAS10DX-146........ Worm (Right thread) .........ooooiiiiiii e 1
147.......... JTAS10-147 ............ LOCK PN 4
148.......... JTAS10-148 ............ KBY it MB5X35...eeiiieeiiiiiiieene 2



Trunnion & Motor Parts List

Index No. Part No. Description Size

149.......... TS-0208041 ............ Socket Head Cap SCrew .........ocoevvveevevineeennnnnn. 5/16-18x3/4".........
150.......... JTAS10L-150N........ DUSE DEFIECIOT ...
151.......... JTAS10L-151IN........ HOSE ClIaMP v
152.......... JTAS10DX-152........ Front TrUNMION .....iie e
................ JTAS10DX-TA.........Trunnion Assembly (#113, 135, 136, #139 through #141 and # 152)
153.......... TS-0051021 ............ HEeX Cap SCreW .......vveviiiiiieiieeee e 5/16-18x5/8..........
154.......... TS-0561021 ............ HEX NUL ..t e 5/16-18................
155.......... JTAS10-155A.......... LOCK KNOD ...
156.......... JTAS10-156 ............ FIDEr Washer..... oo
157.......... TS-0208061 ............ Socket Head Cap SCrew ........covvvvevvvvievinnennnnenn, 5/16-18x1.............
158.......... JTAS10DX-158........ Front Trunnion BracCket ..........couovviiiiiiiii s e
159.......... JTAS10-159 ............ Hand Wheel Handle............ooiiii e
160.......... JTAS10-160 ............ Hand WREEL .......iiiii i
161.......... JTAS10-161 ............ Shield Plate......cooeeiiee e
162.......... TS-0813022 ............ Round Head SCrew.........ccoovvvviieiiiiinieiiiineecenn 1/4-20x3/8............
163.......... JTAS10-163 ............ 011 P
164.......... JTAS10-164 ............ POINtEr BraCKet.......c.uiiiiieiiee e
165.......... TS-081C102............ Pan Head SCrew.........ccooveuiiiiiiiiiiiiiiiieceieeis #10-24X2..............
166.......... JTAS10DX-166........ (10110 [0 = (o Lo PRSPPI
167.......... TS-0680041 ............ Flat Washer..........ccoovvviiiii e, 1T LS T
169.......... JTAS10DX-169........ Tl SNAFt e
170.......... JTAS10L-170 .......... A7 1= ] o
171.......... JTAS10L-171 .......... HOSE .ot 700mm ...............
172.......... JTAS10L-172 .......... PlatE e
173.......... TS-0208041 ............ Socket Head Cap SCrew ........ccocevvvvevieiinneennnnnn, 5/16-18x3/4..........
174.......... JTAS10L-174 .......... ChiP PIAte ....vv e e e
175.......... TS-0680011 ............ Flat Washer..........coovviiiii e 3/16.ccciiiiiiii,
176.......... TS-0720051 ............ LoCK Washer .......cocuiviiiiiiie e #10 .o
177.......... JTAS10L-177 .......... Hex Cap BOlt........ccuveiiiiiiieiiie e, #10-24x3/8...........
178.......... JTAS10L-178 .......... SPECIAL SCIEW ... e
179.......... JTAS10L-179A........ Arbor Lock Insert Assembly (#179-1through #179-5)..........ccceeevnneens
179-1....... JTAS10L-179-1 ....... Arbor Lock InSert..........oooviviiiiiiiicci e 11715 SUUTRUPIRI
179-2....... JTAS10L-179-2 ....... SPFING ettt ettt e
179-3....... JTAS10L-179-3 ....... INSEIt BraCKet .. ... oeeiieii et
179-4....... TS-1502051 ............ Socket Head Cap SCrew ........coeeeeieeenniiiiniainnens M5 X 20......ccuuneeee.
179-5....... TS-1521041 ............ Socket Set SCreW ........uvveviiiiiiiiiiiie e M4 x 10................
180.......... JTAS10L-180 .......... 1] o] o PSPPSR
181.......... TS-0640071 ............ Nylon Insert LOCK NUL.........cccovvviviieiiiieiieeeins 1/4-20.....cccceunnennn.
182.......... JTAS10L-182N........ SPACET et
183.......... JTAS10L-183 .......... GUIde BraCket ........ovieiiiiei e
184.......... TS-0245051 ............ Flat Head Socket Screw..........c.cceveviiiiiiiniinnnnes 1/4-20x1...............
185.......... JTAS10L-185 .......... SPECIAL SCIEW ...
186.......... JTAS10L-186 .......... Extension Support Plate..........coovviiiiiiiiie e
187.......... TS-1541021 ............ Nylon Insert Lock NUL...........ccoiviviiiiiiiiiiineeenn, MG,
188.......... JTAS10L-188 .......... PlatE ..o
189.......... JTAS10L-189A......... Riving Knife EXtension Plate............cooveiiiiiiiiiii e
190.......... TS-1513021 ............ Flat Head Socket Screw..........c.occoivviiiiiiiiniennnne. M5X12....cviinnnnnnn,
191.......... JTAS10L-191 .......... Clamping BIOCK .......cocuuiiiiiiiii e
192.......... JTAS10L-192 .......... S o] 11
193.......... JTAS10L-193 .......... Clamping BIOCK ........coouuiiiii e
194.......... TS-1514031 ............ Flat Head Socket Screw..........coooeoviviiiiiiiniinnnnns M6X20.........ennee.
195.......... JTAS10L-195 .......... Locking Handle. ...
196.......... TS-1541031 ............ Nylon Insert LOCK NUL..........ocovuiiiiiiiiiiiiiiieeeis M8,
197.......... JTAS10L-197 .......... Spring ShiM RING......couiiii e
198.......... JTAS10L-198 .......... C-RiNG .ot S52. i,

23



Trunnion & Motor Assembly Drawing
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Blade Guard Parts and Assembly

Index No.

Part No.

JTAS10L-301 ..........
JTAS10DX-BGA.......

PM2000-302

JTAS10L-3083 ..........
JTAS10L-304 ..........

PM2000-305
TS-1550041

TS-1514021

PM2000-308
PM2000-309
PM2000-310
TS-1541021

TS-081B012
PM2000-313
PM2000-314
PM2000-315
PM2000-316

PM2000-AKPA ........

PM2000-317
PM2000-318
PM2000-319
PM2000-320
PM2000-321
PM2000-322

Description Size Qty
RIVING KNIFE L. 1
Blade Guard Assembly (Index #2 thru #16, #21, #22).........cccocceoveeennn. 1
BUSHING ... i 2
Blade GUuard BOOY ........ccovuniiiiiii e 1
Blade Guard Side Shield ............cooouiiiiiii 2
LinKiNG PIate ...c.eioieiie e 4
Flat Washer..........ccoovviiiii e MG .o 8
Flat Head Socket Screw..........cocevvvviiiviiiinennnnnns MBX16......cevvveveennannn. 8
Front Shield.........coouiiii e 1
BUSKHING ... 1
Top Sight Shield .....coooun e 1
Nylon Insert LOCK NUL..........ooouuiiiiiiiiiiniiiieeeines MB ..o, 8
Pan Head SCrew.........ccoooiiiiiiniiiiiiiicciees #8-32XU/4 ... 2
ROI PN v 5X25 i, 1
ROIN PN coueci e 5X12 i, 2
[ Tod QT o T PP 1
ROI PN e AX28 oot 1
Anti-Kickback Pawl Assembly (Index #17 thru #22) ........ccccccoevvvnivennnnnn. 1
Anti-Kickback Pawl ..........coooiii e 2
PAWI BASE . ... iiiiiciie et 1
FIANGE oo 2
LOCK PN . 1
SPFING ettt ettt 2
O o R S T 2
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Wiring Diagrams
3HP/5HP, 230V, 1Phase
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5HP, 230V, 3 Phase
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